
Alum is received in bulk granular form by rail car, unloaded

by a rubber-tired front end loader and stored in concrete bins .

The front end loader or a wheelbarrow is used to haul the granular

material from storage to the bucket elevator which transports the

alum to two small storage hoppers located above the dissolver type

feed system . The Duriron pumps deliver the solution from the

dissolver tank through a 4-inch feed line about 680 feet in length

to the flash mixing compartment ahead of Basin No . 2 . Alum is fed

only at times of high raw water turbidity when polymer alone is not

adequate .

Cationic polymer is delivered by tank truck and stored in a

7,000 gallon fiberglass tank located in the chemical fend building
[...]
23-Mar-91 13809 203 10 6 3 2
24-Mar-91 12854 178 10 6 3 2
25-Mar-91 15165 633 12 6 3 2
26-Mar-91 17141 375 15 7 3 2
27-Mar-91 14178 517 12 7 3 2
28-Mar-91 16269 1258 16 11 4 3
29-Mar-91 12381 588 13 9 4 3
30-Mar-91 13600 242 10 6 3 2
31-Mar-91 13564 275 10 6 3 2



Low Service Raw Effluent Turbidities
Flow Turbidity Clarifier Basin 1 Basin 2 Basin 3

Date 1000 gal JTU NTU NTU NTU NTU
01-Apr-91 14193 250 10 6 3 2
02-Apr-91 17700 183 10 3 3
03-Apr-91 17129 147 12 5 3 2
04-Apr-91 19896 143 10 5 3
05-Apr-91 17260 127 10 4 2 3
06-Apr-91 18100 119 10 4 2 2
07-Apr-9_1 12890 117 10 5 2 2
08-Apr-91 17786 115 10 4 2 2
09-Apr-91 17713 99 10 4 3
10-Apr-91 16790 108 10 4 2 2
11-Apr-91 16183 113 10 4 2 2
12-Apr-91 15027 103 10 4 2 2
13-Apr-91 13325 130 10 5 2 2
14-Apr-91 12259 783 12 6 3 2
15-Apr-91 15971 1950 17 10 4 3
16-Apr-91 17300 2200 24 21 3 3
17-Apr-91 14863 1558 22 18 3 3
18-Apr-91 15391 1200 17 15 3 3
19-Apr-91 17112 1317 13 9 3 2
20-Apr-91 12352 1142 11 9 2 2
21-Apr-91 12300 733 10 6 1 1
22-Apr-91 15843 393 10 5 2 1
23-Apr-91 17962 278 10 5 2 2
24-Apr-91 15083 255 10 5 2 2
25-Apr-91 16159 215 10 5 2 2
26-Apr-91 13995 182 10 5 2 2
27-Apr-91 14539 3833 69 45 4 3
28-Apr-91 13159 892 15 27 3 3
29-Apr-91 15167 1642 22 18 3 2
30-Apr-91 15239 2416 25 20 2 2



Low Service Raw Effluent Turbidities
Flow Turbidity Clarifier Basin 1 Basin 2 Basin 3

Date 1000 gal JTU NTU NTU NTU NTU
01-May-91 17962 1233 18 10 3 2
02-May-91 14714 588 11 7 2 2
03-May-91 15863 383 to 5 3 2
04-May-91 11980 350 10 5 3 2
05-May-91 12230 900 14 7 3 2
06-May-91 15161 575 10 7 4 3
07-May-91 17594 460 11 6 3 3
08-May-91 14145 305 10 6 3 2
09-May-91 17762 267 10 6 3 3
10-May-91 14648 312 10 5 2 2
11-May-91 16804 158 10 6 3 2
12-May-91 12053 145 10 4 2 2
13-May-91 15663 150 10 5 2 2
14-May-91 17969 270 10 5 3 2
15-May-91 16665 222 10 6 3 2
16-May-91 14231 156 9 6 3 2
17-May-91 17635 1745 31 14 3 2
18-May-91 14389 2967 64 73 3 3
19-May-91 14013 1304 18 18 3 3
20-May-91 14815 1225 13 8 2 2
21-May-91 17624 1350 14 7 2 2
22-May-91 14535 3167 25 21 3 2
23-May-91 15536 1967 15 15 3 3
24-May-91 14385 983 13 11 2 2
25-May-91 13257 1017 15 9 3 2
26-May-91 14647 2000 26 22 3 2
27-May-91 13727 1125 11 9 2 2
28-May-91 17915 538 10 5 3 2
29-May-91 17911 393 12 5 2 2
30-May-91 15006 700 12 5 2 2
31-May-91 17825 2550 22 16 3 3



Date

Low Service
Flow

1000 gal

Raw
Turbidity
JTU

Clarifier
NTU

Effluent
Basin 1
NTU

Turbidities
Basin 2
NTU

Basin 3
NTU

01-Jun-91 17980 2583 18 13 3 3
02-Jun-91 17534 1650 11 9 3 2
03-Jun-91 15207 3400 32 14 3 2
04-Jun-91 18287 3958 35 37 4 3
05-Jun-91 18183 3317 25 23 2 2
06-Jun-91 18163 1933 15 10 2 2
07-Jun-91 18364 4150 33 24 4 3
08-Jun-91 18013 4642 84 94 4 4
09-Jun-91 14089 3200 55 65 3 3
10-Jun-91 16110 1741 21 25 3 2
11-Jun-91 15012 767 13 10 2 2
12-Jun-91 18090 517 10 7 2 2
13-Jun-91 18319 675 13 8 2 2
14-Jun-91 17858 495 12 7 2 2
15-Jun-91 19975 2983 38 18 3 2
16-Jun-91 19271 6167 193 187 4 4
17-Jun-91 19007 4500 123 137 3 4
18-Jun-91 22196 5417 64 92 3 3
19-Jun-91 22780 3917 32 42 2 2
20-Jun-91 21429 1633 11 8 2 2
21-Jun-91 22239 817 10 6 2 2
22-Jun-91 14854 2100 17 6 2 2
23-Jun-91 15655 1533 24 14 3 3
24-Jun-91 15920 663 10 6 2 2
25-Jun-91- 21169 508 11 5 2 2
26-Jun-91 21197 429 12 8 3 2
27-Jun-91 22173 296 11 5 3 2
28-Jun-91 23230 295 11 5 3 2
29-Jun-91 22269 205 10 4 2 2
30-Jun-91 19192 180 10 4 3 2



Low Service Raw Effluent Turbidities
Flow Turbidity Clarifier Basin 1 Basin 2 Basin 3

Date 1000 gal JTU NTU NTU NTU NTU
01-Jul-91 22186 149 10 4 3 3
02-Jul-91 23220 152 10 4 3 3
03-Jul-91 21006 148 10 4 . 3 2
04-Jul-91 21631 147 10 4 3 3
05-Jul-91 19703 192 10 5 3 3
06-Jul-91 22642 468 15 7 4 3
07-Jul-91 21641 390 15 6 3 3
08-Jul-91 23191 262 10 5 4

_
3

09-Jul-91 22368 175 10 4 3 3
10-Jul-91 19999 1517 14 7 3 3
11-Jul-91 16906 1683 14 8 4 3
12-Jul-91 18311 1458 17 10 3 3
13-Jul-91 18356 522 10 6 2 2
14-Jul-91 17528 265 10 4 2 1
15-Jul-91 18765 182 10 5 3 2
16-Jul-91 21778 167 10 5 2 2
17-Jul-91 23225 126 10 4 4 3
18-Jul-91 22893 110 10 5 3 3
19-Jul-91 23377 113 10 5 4 3
20-4ut-91 25618 106 10 4 3 3
21-Jul-91 19421 92 10 4 3 3
22-Jul-91 23133 131 11 4 3 3
23-Jul-91 23184 177 10 5 3 3
24-Jul-91 21540 233 10 5 3 3
25-Jul-91- 22436 113 10 5 3 3
26-Jul-91 25460 94 10 4 3 3
27-Jul-91 19873 92 10 4 3 3
28-Jul-91 19499 95 10 4 3 3
29-Jul-91 21872 93 8 4 3 3
30-Jul-91 23220 83 7 4 3 3
31-Jul-91 20345 82 8 4 3 3



Date

Low Service
Flow

1000 gal

Raw
Turbidity
JTU

Clarifier
NTU

Effluent
Basin 1
NTU

Turbidities
Basin 2
NTU

Basin 3
NTU

01-Aug-91 22194 83 7 4 3 3
02-Aug-91 23301 88 6 4 3 3
03-Aug-91 22309 81 6 4 3 3
04-Aug-91 16435 75 5 4 2 2
05-Aug-91 19594 76 6 4 3 2
06-Aug-91 21510 79 6 4 3 3
07-Aug-91 21986 73 6 4 3 3
08-Aug-91 21660 77 6 4 3 3
09-Aug-91 17985 82 6 5 3 3
10-Aug-91 18137 95 6 4 3 2
11-Aug-91 14560 110 7 5 2 2
12-Aug-91 19341 123 7 5 3 3
13-Aug-91 21355 113 7 5 3 3
14-Aug-91 21569 100 8 5 3 3
15-Aug-91 21247 96 6 5 3 3
16-Aug-91 21584 87 7 5 3 3
17-Aug-91 21131 78 6 4 3 3
18-Aug-91 21253 77 6 4 3 3
19-Aug-91 19151 172 7 5 3 3
20-Aug-91 21477 125 7 5 3 3
21-Aug-91 22130 93 7 5 3 3
22-Aug-91 23454 79 7 4 4 3
23-Aug-91 23120 75 6 4 4 3
24-Aug-91 21466 68 5 3 3 3
25-Aug-91 21270 63 5 3 3 3
26-Aug-91 20726 64 5 3 3 3
27-Aug-91 23120 62 4 3 2 3
28-Aug-91 23260 58 5 3 2 2
29-Aug-91 21833 63 5 4 3 2
30-Aug-91 21788 65 5 3 3 3
31-Aug-91 21680 56 5 3 3 3



Low Service Raw Effluent Turbidities
Flow Turbidity Clarifier Basin 1 Basin 2 Basin 3

Date 1000 gal JTU NTU NTU NTU NTU
01-Sep-91 18429 59 5 3 3 3
02-Sep-91 17921 65 5 4 3 3
03-Sep-91 19837 90 7 4 3 2
04-Sep-91 21371 72 7 4 3 2
05-Sep-91 21451 62 6 4 3 2
06-Sep-91 21785 58 5 4 2 2
07-Sep-91 21360 56 5 4 2 2
08-Sep-91 20177 58 6 4 2 2
09-Sep-91 18390 108 6 4 3 2
10-Sep-91 21055 123 7 4 2 2
ll-Sep-91 21128 90 7 4 2 2
12-Sep-91 21430 69 7 4 3 2
13-Sep-91 23075 96 7 4 3 3
14-Sep-91 18988 106 7 5 2 2
15-Sep-91 15539 81 6 4 3 2
16-Sep-91 18103 78 7 5 3 3
17-Sep-91 18038 81 7 5 3 3
18-Sep-91 18231 67 7 5 3 2
19-Sep-91 18048 68 7 5 3 3
20-Sep-91 21468 75 7 5 3 3
21-Sep-91 18341 80 7 5 3 3
22-Sep-91 15085 81 8 5 3 3
23-Sep-91 18770 89 8 5 3 3
24-Sep-91 20834 87 8 5 3 3
25-Sep-91 18161 82 8 5 3 3
26-Sep-91 21271 78 7 5 3 3
27-Sep-91 21582 77 7 5 3 3
28-Sep-91 18604 81 7 5 3 3
29-Sep-91 20672 68 7 5 3 3
30-Sep-91 19638 71 8 5 3 3



Low Service Raw Effluent Turbidities
Flow Turbidity Clarifier Basin 1 Basin 2 Basin 3

Date 1000 gal JTU NTU NTU NTU NTU
01-Oct-91 21598 72 7 5 3 3
02-Oct-91 21548 75 7 5 3 3
03-Oct-91 20154 83 7 5 3 3
04-Oct-91 16461 94 7 5 3 3
05-Oct-91 17738 71 8 5 3 3
06-Oct-91 13911 68 6 5 2 2
07-Oct-91 17912_ 70 7 5 3 2
08-0ct-91 18068 73 7 5 3 2
09-Oct-91 18671 66 7 5 3 3
10-Oct91 21341 61 6 4 3 3
11-Oct-91 19217 64 7 5 3 2
12-Oct-91 19384 69 7 5 3 3
13-Oct-91 14642 74 6 4 2 2
14-Oct-91 18555 71 7 5 3 3
15-Oct-91 20161 63 7 5 3 3
16-Oct-91 18093 61 8 6 3 3
17-Oct-91 19900 60 7 5 3 3
18-Oct-91 20856 57 7 5 3 3
19-Oct-91 17605 58 7 5 3 3
20-Oct-91 13785 61 7 4 3 2
21-Oct-91 20204 71 7 5 3 3
22-Oct-91 17869 67 7 4 3 2
23-Oct-91 21512 64 7 5 3 2
24-Oct-91 18194 68 7 5 3 2
25-Oct-91 15904 70 7 5 3 2
26-Oct-91 17386 72 7 5 3 2
27-Oct-91 15413 67 7 4 3 2
28-Oct-91 16164 65 7 4 2 2
29-Oct-91 18322 68 8 5 3 2
30-Oct-91 17988 69 8 5 3 2
31-Oct-91 17894 68 8 5 3 3
01-Nov-91 15983 103 9 5 3 3
02-Nov-91 18019 150 14 7 4 3





JOHN AMICR()PI
t.menua

( : . TRACY }1EHAN 111

Docctor

MO-American Water Co .
St . Joseph, MO
Review No . 1897-91

February 11, 1991

Dear Mr . Cole :

STAIT OF MISSOURI

DEPARTMENT OF NATURAL RESOURCES
P.O . Box 176

Jefferson City, MO 65102

Mr . H . W . Cole
American Water Works Service Company
St . Joseph Water Company
2707 Pembroke Lane
St . Joseph, MO 64506

1)in .iun of Fnorln'
Uhf>um ill ftnctronnrcnial tlu .tldc

Dhiaion ut (4colog, and IJnd %uncc
Dicwun of Jtanagcmcrnt 5cniccs
Dhisionot Parks. Recreation .
and Historic Prcscnstlon

An engineering report for a multi-phase water treatment plant
improvements for the American Water Company in St . Joseph,
Missouri, has been reviewed . The proposed phases of improve-
ments are : Phase-1, replacing filter media of the existing
filters, installing filter effluent turbidimeters, and using a
streaming monitor to assist in coagulation control ; Phase-2,
replacing the existing secondary stage sedimentation basins with
superpulsator solids contact clarifiers and improving pretreat-
ment chemical applications ; Phase-3, adding four filters with
combined capacity of 12 MGD (million gallons per day), a clear-
well, transfer pump station, and laboratory/support building
and ; Phase-4, adding six more filters with a combined capacity
of 18 MGD to improve the reliability and performance of the
treatment plant . The report was examined as to sanitary
features which may affect the operation of the project,
including size, capacities of units, and factors which may
affect efficiency and ease of operation .

Our experience with solids contact units used as secondary stage
treatment has not been favorable . Tentative approval of the
engineering report is hereby given pending completion of the
proposed pilot test using superpulsator solids contact units as
second stage treatment to the existing primary clarifiers .

Should results of the pilot test are favorable, you may proceed
to arrange for financing of the proposed improvements and have
your engineer prepare detailed plans and specifications for our
review and approval . An addendum to this engineering report
evaluating the data gathered from the pilot test must be sub-
mitted with the detailed plans and specifications .

Printed on recycled paper .



Mr . H . W . Cole
American Water Works Service Company
February 11, 1991
Page 2

Regulations require written approval of detailed plans and
specifications prior to initiating construction of the proposed
improvements . Upon receipt of the detailed plans and specifi-
cations, we will proceed with our review and advise you by
written report of our approval . An updated engineering report
must be submitted before final plansand specifications will be
reviewed if the original report is more than two years old .

Sincerely,

PUBLIC DRINKING WATER PROGRAM

Rolando A . Bernabe
Environmental Engineer

RAB :be

cc : r . Steven E . Creel
Kansas City Regional Office
Public Service Commission
Water Pollution Control Program





i .S//Qd~/~~

c~~e~Q~~~i~'~~~



RAW WATER INTAKE

O WASH WATER
TANK

I SUPERPULSATOR/ I
I CHEMICAL BUILDING I

I

CHEMICAL
BLDG .

Eowmmmism. ~ZtI

LEVEE

5

oTRANSFER
PUMR
STATION

ER

RAW WATER

	

\~

	

`-
SUCTION WELL

	

\~ INfAW

WATER WORKS ROAD

MISSOURI
RIVER

MIS90UFi-MMERICAN WATER COMPANY
ST. JOSEPH DISIMT

TREATMENT PLANT f"OVEAENTS

PHASE 1 - CONCEPTUAL SITE PLAN



O WASH WATER
TANK

MSS0WANEPICAN WATER OOAPANY
ST. JOSEPH Dfn'ICT

THEATLENfPLANE tiPROVEMENTS

PHASE 2 - CONCEPTUAL SITE PLAN



SUPERPULSATOR/
CHEMICAL BUILDING





PURPOSE

The pilot testing program is intended to demonstrate the effectiveness of the
Superpulsator in treating water from the Missouri River at St . Joseph . The study will :

EOUIPMENT

A.

	

Evaluate alum and iron based coagulants

B .

	

Evaluate polymer coagulants

SUPERPULSATOR PILOT PROTOCOL

C .

	

Evaluate sludge blanket control polymers

D.

	

Evaluate treatment results with a range of influent turbidities

E .

	

Evaluate the impact of start-ups and shut-downs on the process

F.

	

Evaluate the impact of hydraulic flow changes on effluent quality

G.

	

Compare treatment results to existing plant results

H.

	

Evaluate the impact of maintaining powdered activated carbon in the sludge
blanket for taste and odor control and pesticide removal

1 .

	

Evaluate filtered water quality using pilot filters with media configurations
matching those of the existing plant and the proposed GAC filters

J .

	

Determine the characteristics of the sludge blowdown, including it's
dewaterability .

A steel pilot unit with dimensions of 16 feet deep with 16 square feet surface area at
the water line will be used . Individual chemical feed facilities will be provided for the pilot
unit . The unit will be installed on a concrete pad, and enclosed within a temporary structure
to prevent freezing of sample lines, etc .



OPERATION

A three-month pilot operation is planned for April through June, 1992 . The study
period will target cool water conditions in early spring and the high turbidifes that are
common in June . The pilot plant will be operated 24 hours per day, 5 days per week . A
dedicated operator will be provided to operate the pilot plant during the day . The plant
filtermen will make spot checks on the unit when the operator is not present .

The unit will be operated at a rate of 64 gpm which produces a surface loading rate
of 4 gpm/sf . The pilot unit will be fed with the effluent of the first stage clarifiers . Special
trials will use the unclarified raw water as influent to evaluate operation with high turbidides .

The following parameters will be monitored in the influent water: turbidity, pH,
alkalinity and temperature . Clarifier effluent will be monitored by continuous turbidimeter,
and by hourly grab sample also .

	

Flow and effluent pH will be monitored on a two-hour
frequency . Additional special testing will be performed on an as-needed basis to monitor
pesticides, and trihalomethane formation potential . Filter effluent turbidity will be monitored
with continuous turbidimeters and grab samples .





AMERICAN WATER SYSTEM

ENGINEERING STANDARDS

T-2 LIQUID CHEMICAL STORAGE,
FEED AND CONTAINMENT

Prepared by:

Director:

Vice-President:

Date :



INTRODUCTION

Background

Water treatment chemicals are generally stored and fed in a concentrated form with
many being strong acids or bases. While these chemicals are necessary to provide a safe
potable water, mismanagement of the chemicals can have injurious consequences to the
water consumer, company personnel, and the environment. In addition, many of these
chemicals can damage company facilities if the proper equipment and safeguards are not
provided .

Scone

This Standard covers the design of liquid chemical storage, feed, and containment
facilities . The standard is meant to be used by engineers and other experienced personnel
in the basic design and modification of liquid chemical systems. Selecting materials of
construction and sizing of components are two examples where technical expertise is
required .

The contents of the Standard go beyond the minimum requirements of Ten State
Standards by providing increased protection to consumers, company personnel, water
company facilities, and the environment.

Purpose

Liquid Chemical StorageFeed and Containment

An engineering standard is necessary to accurately demonstrate the required
features of liquid chemical systems to consultants and water company staff involved in
maintaining, modifying, and installing such systems . The Standard's goal is to minimize
risk to consumers, workers, and the environment by presenting a standardized, proven
method of storing, feeding, and containing liquid chemicals . Alternative designs must be
carefully evaluated against the Standard before implementation and must not increase the
risk of accidental chemical release, or increase the likelihood of human or environmental
exposure to the chemical.

REFERENCE

1 .

	

Recommended Standards for Water Works (Ten State Standards)



TECHNICAL CONTENTS

LiQuid Chemical System Elements

2 . Identification

1 . Materials of Construction
2. Identification
3 . Bulk Tanks
4. Transfer Pumps
5. Day Tanks
6. Metering Pumps
7 . Special Valves
8. Feeding from Drums
9. Inventory Monitoring
10 . Secondary Containment
11 . Dilution Water
12 . Leak Detection

Appendix A - Bulk Liquid Chemical System Standard Schematic Diagram
Appendix B - Low Capacity Chemical System Standard Schematic Diagram

Materials of Construction

Description of Liouid Chemical System Elements

Materials used in chemical systems for tanks, piping, fittings, gaskets, hoses,
protective coatings, in-situ instrumentation, etc. must be appropriately selected for